H3 CONTENTS

—. B T TABLE FRAME . .. ....ut ittt et e e e e e e e 1
N FEEIHIE I TRANSMISSION MECHANISM.....ouitiit e e e 3
= FEATHEZE T CLAMP . ..o e e e e e e e e, 5
IR JEBIHURY (22D LEFT PRESSER FOOT ... ittt et e e e e e 7
Fi- FEBIALRY (A5 RIGHT PRESSER FOOT ...t e e e e e 9
Ny AR IEAEI CLAMP HOLDER. .. ... e e e e e e, 1
€. TN T TAB KNIFE ASSEMBLY ...t e e e e e 13
J\. PETHTIAAEBEE T PATCH GUIDE......oit e e 17
. Pri&i 28 EAE PATCH GUIDE ASSEMBLY ...t e e 19
I Pk 5] 525 E/ PATCH GUIDE ASSEMBLY FOR ZIPPER........cuvvvviiiiis ceeeeeeeaeene 21
+—  FuEEEEIEEE | ZIPPER FEEDING ASSEMBLY ...t e e 23
Tt PIAEEDTJIEE J ZIP CUTTING ASSEMBLY ...t e e 25
+=.  HAMEE%EE / VACUUM SYSTEM WITHPELON FEED.......coccivivieiiiec e, 27
TP AT E RS SCROLL ... .t e e e e e e e 29
+H.  HE%EE I GARMENT REMOVERASSEMBLY ..ot e 31
T8 HBEIRIZIAE IMALVES. .....o e e e e e e e e 33
+t. BB I CONTROL PANEL ASSEMBLY.......uuuiiiiit et 35
TN HERZAE T SEWING ASSEMBLY..... ittt et e e e e e 37
Tt EBTLLAAF ITHREAD PICK-UP ASSEMBLY ...t e e 39
Ty RERIEE /BOBBIN THREAD MONITOR ...t e, 41
T I8 TCENTER KNIFE SYSTEM...oiii it e e e, 43
T B T CANCELLYING SYSTEM..uiin e, 45
TS HEBRE I STACKER ..o e e 47
T HEBBSZHAE J STACKER. .. ...t e e 48
T HESBIERE | STACKER CONNECTORARM.....ouvtiiiiii et e 49
TN HEKEB > &BIZEALK) / MACHINE BODY & TENSION TRIMMER MECHANISM......... 51
b EEPLR&EH LR UPPER SHAFT & NEEDLE BAR ROCKING MECHANISM......... 53
A\ FEIHA&IERR P | LOWER SHAFT & ROTARY HOOK MECHANISM —............... 55
TSy I HUIILUBRICATION ... e e e et e e e 57
=4 HELIRENIF I THREAD MECHANISM.....oi i e e e, 59
=, e 1 BOBBIN WINDER MECHANISM.....ooiiiiiiii e 61

o BB E JACCESSORIES . .. e ettt et e e 63



4% 5 BT 41

FLAP POCKET MACHINE

=F 1

TABLE FRAME

——

Groupl




—. &8t /| TABLE FRAME

ﬁ; fFo;E A NAME OF PARTS éﬁT %
4073200100 |5 THEZE Table Frame 1
40703020 ik CEEREERH D |Set Collar 8
N01010 ERE M12 Nut M12 5
40731001 JiEAe Foot Holder 5
13 |40711001 i1 Jiet Drawer 1
14 40730001 ¥t Air Gun 1
15 40736001 WR A Sk Fitting 1
17 40732002 AR Treadle plate 1
18 40730002 FEROT K Foot Switch 2
20 407517009 ki [ o2 B24T M5*20 |Screw M5x%20 4
21 |N01014 HZEE M5 Nut M5 4

40701001 AR () Cover Plate Bracket 1
23 40701118 s EE (4D Cover Plate Bracket 1

407S30001 1EBhiERE (KO Shoulder Bolt 2
24 |407S30031 BB IR (B Shoulder Bolt 2
25 40711002 A Cover Plate 1
26 407530002 WRET Screw 4
27 140732003 KSR Tablepllate without pellon feed 1
28 40732004 i Table plate 1
29 40732005 R Table plate 1

40712001 Wik NA10-12 Slideplate 1
31 40712021 B NA14-16 Slideplate 1
33 140712002 P A AR Pocket Guide Spring 1
34 407517002 +FPLI2ET M3*6 |Screw M3x6 2
35 14073000300 SR iE4LILE Filter Regulator 1
38 40730004 EXN PSS Main Switch 1
39 407517007 & B 2 24T M5*10 |Screw M5x10 15
43 14070110900 L3k HELAL 225K Bracket 1
44 4070111000  [HLkSZZERK, Bracket 1
45 4070111100  WIKSZZES#¥IEH:  Shoulder Bolt 2
46 140711011 L /N a5 AR Cover Plate 1
48 140732050 R Cover Plate 1
50 40732007 MEE Pulley 4
51 40732053 PR S 48 Cover Plate Bracket 1
54 14073200800  [ME 4R Pulley Bracket 4
55 140732009 NEE SRS Pulley Bracket 4




: LB 4% EH B4R
Group2 TRANSMISSION FLAP POCKET MACHINE




. f&EEHL I TRANSMISSION MECHANISM

I fr = 4 W NAME OF PARTS AR
NO. CODE QTY
1 140733002  |HLAhHL Clamping Motor 1
2 \W01009 )5 M5 Washer M5 4
3 |S05035 W 7S FIBET M5*25 Screw M5x25 4
4 140701002  |HLBHHLIE TR Motor Plate 1
5 407516008 [HZiE M5 Nut M5 4
6 407S15008 |1Z4] M5*6 Screw M5x6 2
7 140735003  |iA5% Drive Pulley 1
8 |W01009 #)5 M5 Washer M5 2
9 [S05068 WS FIRE] M5*20 Screw M5x20 2
10 40701003  |J5'E kR Rear Arm 1
11 40701004  ‘"yHidk Bracket 1
13 |S05068 W 7S FIBET M5*20 Screw M5x20 2
14 \W01009 [ M5 Washer M5 1
15 |N01014 BERE M5 Nut M5 2
16 |S05035 P 7N FIBET M5*25 Screw M5x25 1
17 |S05076 W 7S FIBET M8*40 Screw M8x40 2
18 |L02020 AN FIEET M10*30 Screw M10x30 4
19 40709001  |[HEHLSFER Linear Motor Bearing 1
20 40722001 (G ZEphE Rubber Bumper 2
22 |\W01010 5 M8 Washer M8 8
23 |S05076 W 7S FIBET M8*40 Screw M8x40 8
24 140701005 | %4 Switch Bracket 2
25 40730005  INPN Jf5¢ Switch 1
26 S05061 WS FIRE] M4*15 Screw M4x15 1
27 |W01001 P M4 Washer M4 1

40701006 [ AR Front Arm 1

40730021 &1 Taper Pin 1
29 140730022  H#T Taper Pin 1
30 40711003  |HHZEV4 200 Cable channel 200 1
32 14073000600 |, Hi i i Solenoid Valve 1
36 |S05064 P 7S FIBET M4*30 Screw M4x30 2
37 40736002 | @6 HAMAUERSL (14340 [Fitting 1 1
38 40736003 | @6 HUE RSk (14-HR40 Fitting 2
39 407515009 |H2%] M5*10 Screw M5x10 2
40 S05073 W 7S FIBET M6*40 Screw M6x40 2
41 40735004  (E% Pulley 1
42 40724001 7K L-1680HH Ball Bearing 2
45 140702001 % Shaft 1




= AT B *%E@ﬁﬁm
Group 3 CLAMP FLAP POCKET MACHINE




=, EAHEEE | CLAMP

v
J

5

=

LZER

NO. CODE A NAME OF PARTS QTY
1 140730007 [l MA16*15 Cylinder 16x15 1
2 407530003 |&f4 Bolt 1
3 4073600400 (@4 n[ T E L (M5) Fitting 2
4 |407S30004 |HEfe Screw 1
5 40736005 |fi H ARk Ball Joint 6mm 1
6 N01012 IR EE M6 Nut M6 1
7 140708001  EALER Set Collar 4
8 [S05034 124] M5*15 Screw M5x15 4

40703001 EH Sleeve 1
9 40703022 Efd Sleeve 1
10 40701007 Aok Left Clamp arm 1
12 140701008 |47 Jk% Right Clamp arm 1
14 407515010 /M#%] M5*15 Screw M5x15 4
15 IN01014 I RE M5 Nut M5 4
16 140702002  h Shaft 1
17 140736006 Y JEAUEHEK Connector Y-PK 1
18 40736007 [T B H:k Connector T-PK 1
20 140702003  |fl Shaft 2
21 40729001 | R "C"Clip 4
22 40729002 | R Clamp arm holder 2
23 40701009 [THLX Cylinder Bracket 2
24 40730008 Sl SDA32*10 Cylinder 32x10 2
25 40736008 | P4 Al AUEHEL Fiiting 4
26 |N01012 IR EE M6 Nut M6 4
27 L02016 B2ET M6*25 Screw M6x25 2
28 40736009 | P4 K EEL (ML M5) Fitting 18
30 40701010 [ KHAb5E Clamp housing 1
31 40736010 | @4 RPRATUERSL (BRELM5) [Fitting 8
32 40735008  |[Al4y Timing Belt 1
33 |40701011 K H Clamp 2
34 |S05061 BRET M4*15 Screw M4x15 2
35 4073000900 Hs JJ i1 &% Mounting Bracket 1
38 40736011 | @6 M UERK (M5IRZD  [Fitting 2
41 40736003 | @6 LAIUEEL (14840 Fitting 1
43 1S05064 124T M4*30 Screw M4x30 4
44 140736004 | @4 AT UEHEL (BREIM5) |Flow Control 4
45 1407512002 I imi b 2 R ET Fitting 1
46 140728003  [THHAE Washer 4
47 40730012 [ WUEI AR (7 A7) Base plate 1
48 40730013 | X HA A 1 Selenoit Valve 7
49 407530030 [HEREIZET Screw 2
52 |S05072 124T M6*30 Screw M6x30 8
54 40701112  >C3¢ Holder 1
56 |61910005 UK Fitting 1




)L L KB P48 B T 4ENL
Groupd | LEFT PRESSER FOOT |FLAP POCKET MACHINE




VU, ZEJEIMLEY | LEFT PRESSER FOOT

’E’f ﬁFofE P NAME OF PARTS QT%
1  |40730014 < il 15*10 Cylinder 15x10 1
2 140736009 D4 EHEL(MD) Fitting 1
3 |40736004 D4 AP RERSL (BEUM5) Flow control 1
4 40701013 atisy Cylinder Bracket 1
5 |S05061 I2%] M4*15 Screw M4x15 2
6 |W01001 P M4 Washer M4 3
7 |40726001 B A R HEA Taper Pin 1
8  |40730015 AL 1712 Cylinder 17x12 1
9  |40736009 D4 EHL (M5) Fitting 2
11 407515011 14T M4*5 Screw M4x5 2
12 40702004 L] Pin 1
13 |40702005 & Taper Pin 1
14 40701014 Te el Flap clamp 1
15 40722002 PRI Rubber Strip 1
16 40705001 ALAF Lever 1
17 40703002 £ Bushing 1
19 |40701015 R Cover plate 1
20 40703003 ESy) Sleeve 2
21 40701016 b EiE Holder 1
23 40708002 LB Set collar 1
24 40701017 m Plate 1
25  |S05059 7S A R AE KB ET M4*12 Screw M4x12 2
26 407517008 TFUUEKIEE] M4*6 Screw M4x6 4
27 |S05071 24T M6*20 Screw M6x20 1
28 40712018 R Plate 1
29 40712004 TR Workholder bar 1
30 140701018 s> i Clamp left 1
31  |40722002 B Rubber Strip 1
32 407517003 I2E] M3*4 Screw M3x4 3
33 407530005 1Py Bolt 1
34 140701019 SJe At Clamp arm 1
35 140701020 AR Cover plate 1
36 |40727001 Giih Spring 1
37 1407517001 14T M4*10 Screw M4x10 4
38 |N01015 I EE M4 Nut M4 1
39 |S05062 24T M4*20 Screw M4x20 1
41 140701021 Tk Bracket 1
42 1407515001 14T M8*15 Screw M8x15 1
43 |N01011 BB M8 Nut M8 1
44  |S05034 14T M5*15 Screw M5x15 2
45  |W01009 B M5 Washer M5 2
46  |S05068 24T M5*20 Screw M5x20 4
47  |W01009 P M5 Washer M5 2
48  |40712006 ik i 95 Brush Blade 1
49  |40701022 FEMR Left Plate 1
50 |W01001 M4 Washer M4 2
51 |S05057 BRET M4*6 Screw M4x6 2
52 1407515011 B24T M4*5 Screw M4x5 1
53 140701023 R Plate 1
54 40702006 Hh Shaft 1
55  |S05053 14T M3*15 Screw M3x15 1
56 |N01013 BB M3 Nut M3 1
57 40730016 6 LI % H Reflective Tape 1




o

;g = 49 >7
=y

il A1 TR BH L T2 H B T4l
Group5 | RIGHT PRESSER FOOT |FLAP POCKET MACHINE

9




fiv A RIGHT PRESSER FOOT

’E’f . Af;f CE'DE P NAME OF PARTS QT%
1  |40730014 < il 15*10 Cylinder 15x10 1
2 140736009 D4 EHEL(MD) Fitting 1
3 |40736004 D4 AT RERSL (BEIM5) Flow Control 1
4 40701128 atisy Cylinder Bracket 1
5 |S05061 B2ET M4*15 Screw M4x15 2
6 |W01001 P M4 Washer M4 2
7 |40726001 B A R HEA Notched Taper Pin 1
8  |40730015 AL 1712 Cylinder 17x12 1
9  |40736009 D4 EHL (M5) Fitting 2
11 407515011 14T M4*5 Screw M4x5 2
12 40702004 L] Pin 1
13 |40702005 & Taper Pin 1
14 40701014 Te el Clamp 1
15 40722002 PRI Rubber Strip 1
16 40705001 ALAF Lever 1
17 40703002 £ Bushing 1
19 |40701015 R Cover plate 1
20 40703003 ESGl Sleeve 2
21 40701016 B Holder 1
23 40708002 LB Set collar 1
24 40701024 m Plate 1
25  |S05059 14T M4*12 Screw M4x12 2
26 407517008 TFUUEKIEE] M4*6 Screw M4x6 4
27 |S05071 24T M6*20 Screw M6x20 1
28 40712003 R Plate 1
29 40712004 TR Workholder Bar 1
30 140701025 AR Clamp right 1
31  |40722002 B Rubber Strip 1
32 407517003 B2ET M3*4 Screw M3x4 3
33 407530005 IR Bolt 1
34 140701019 SJe At Clamp arm 1
35 140701020 AR Cover plate 1
36 |40727001 Giih Spring 1
37 1407517001 14T M4*10 Screw M4x10 4
38 |N01015 I EE M4 Nut M4 1
39 |S05062 24T M4*20 Screw M4x20 1
41 140701021 Tk Bracket 1
42 1407515001 14T M8*15 Screw M8x15 1
43 |N01011 BB M8 Nut M8 1
44  |S05034 14T M5*15 Screw M5x15 2
45  |W01009 B M5 Washer M5 2
46  |S05068 24T M5*20 Screw M5x20 4
47  |W01009 P M5 Washer M5 2
48  |40712007 FifrE Brush Blade 1
49 140701026 R Plate Right 1
50 |W01001 M4 Washer M4 2
51 |S05057 IEET M4*6 Screw M4x6 2
52 1407515011 B24T M4*5 Screw M4x5 1
53 140701023 R Plate 1
54 40702006 Hh Shaft 1
55  |S05053 14T M3*15 Screw M3x15 1
56 |N01013 BB M3 Nut M3 1
57 40730016 6 LI % H Reflective Tape 1

10




08 06

.H"\.
.
.
",
\ﬂz

N 4 i KA F4E B B T4
Group 6 CLAMP HOLDER FLAP POCKET MACHINE

11




7N~ Bt CLAMP HOLDER

g

(ST

=

% NAME OF PARTS N

NO. CODE QTY
1 40712003 R Plate 1
2 407517001 B24T M4*10 Screw M4x10 4
4 40701027 WEA Guide 1
5 40701028 KR Clamp 1
6 S05051 25T M3*6 Screw M3x6 2
7 407S30006 HHEIEE] M4*10 Screw M4x10 1
8 40701029 JRAZER Guide Bracket 2




+ IR (—) T-4& B 3h T 4EHL
Group7 | TAB KNIFE ASSEMBLY |FLAP POCKET MACHINE




. fMJI44: 1 TAB KNIFE ASSEMBLY

(—)

)’zf EFO;?E P NAME OF PARTS Sﬁ%
1 ]40701030 JEFESE Support Bracket 1
2 |S05075 14T M8*30 Screw M8x30 3
4 1407516001 Tr4E IR EE M8 M8 Guide Nut 2
5 |W01010 #5 M8 \Washer M8 1
6 |40701031 JEHR Base plate 1
7 40701032 XA Right Flange 1
8 140701033 B Holder 1
9 |S05035 14T M5*25 Screw M5x25 1
10 |wW02001 T M5 Spri.washer M5 8
11 40726002 BHAT Pin 4
12 140705002 e Draw Scahft 2
13 140730017 ST 16*60 Cylinder 16x60 2
14 140736011 O6 WHTEEL (M5 IRZD Fitting 4
15 |61300006 RS Sensor 2
16 |40730005 s Sensor 1
17 40701034 FESns Slide Bracket 1
19 40703004 £ Sleeve Bearing 2
21 140701035 B Slide Bracket 1
23 |W01001 P M4 Slide Bracket Comp 4
24 |S05061 I2E] M4*15 Screw M4x15 4
25 40709002 R Roller 2
26 407515007 14T M6*6 Screw M6x6 2
27 |S05034 14T M5*15 Screw M5x15 2
28 140709003 EEIET Actuator 2
29 40709004 ST Guide Bar 2
31 |S05058 B24T M4*10 Screw M4x10 4
32 14070103600 |7 %8 Bracket 2
33 40702007 HE R Privot Shaft 2
34 |S05065 BRET M4*40 Screw M4x40 2
35 140702008 h Shaft 2
37 140701037 bz Slide Bracket 1
40 40701146 Mk Pointer 6
41 40701152 PR Slide Bracket 6
42 140726003 i Pin 6
43 (40701143 e TS5 Left Tab Knife Slide Bracket 6
44 40701144 LENERIB R Righr Tab Knife Slide Bracket 6
45 40701145 TR Tab Knife Cover Plate 12
46 140701147 £ T e 3k Tab Knife Holder 6

40719016 e 7] 10-12MM Left Tab Knife 10-12MM 6
40719018 Aiff 7] 14-16MM Left Tab Knife 16-16MM 6
40719020 it 7] 18-20MM Left Tab Knife 18-20MM 6
47 140719027 A1 )] 22-24MM Left Tab Knife 22-24MM 6
40719017 A7) 10-12MM Right Tab Knife 10-12MM 6
40719019 Aiff )] 14-16MM Right Tab Knife 14-16MM 6
40719021 1)) 18-20MM Right Tab Knife 18-20MM 6
48 40719028 £ 4] 22-24MM Right Tab Knife 22-24MM 6
49 4073501500 A5 e Pulley 1
52 140702018 Hh Shaft 1
54 40735016 [ gt Pulley 1
55 140735008 [ s Belt 1
60 (61300005 FLAL Motor 1
63 |(W01001 M4 Washer M4 1
64 |S05064 24T M4*30 Screw M4x30 1
66 |40708008 bl Set Collar 4

14




fJIBLH (=)
TAB KNIFE ASSEMBLY

V4 B 3T 4L
FLAP POCKET MACHINE




()

ﬁg‘ TCUFOD%‘E “ W NAME OF PARTS éi%

1 40701030 JiTEFEHE Support Bracket 1
2 |S05075 24T M8*30 Screw M8x30 3
4 1407516001 TF4EIEEE M8 M8 Guide Nut 2
5 |W01010 H - M8 Washer M8 1
6 |40701031 JER Base plate 1
7 40701032 X Right Flange 1
8 40701033 B Holder 1
9 |S05035 24T M5*25 Screw M5x25 1
10 |wW02001 S M5B Spri.washer M5 8
11 |40726002 4T Pin 4
12 140705002 o Draw Scahft 6
13 140730017 < il 16*60 Cylinder 16x60 6
14 140736011 D6 BAEEL (M5 80 Fitting 12
19 40703004 5 Sleeve Bearing 6
21 140701035 B Slide Bracket 6
23 |W01001 A M4 Slide Bracket Comp 4
24 |S05061 BRET M4*15 Screw M4x15 6
25 140709002 R Roller 6
26 407515007 24T M6*6 Screw M6x6 6
27 |S05034 14T M5*15 Screw M5x15 6
28 |40709003 T2 Actuator 6
29 140709004 ST Guide Bar 6
31 |S05058 BRET M4*10 Screw M4x10 6
33 140702007 HDER Privot Shaft 6
34 |S05065 14T M4*40 Screw M4x40 6
35 140702008 Hh Shaft 2
40 |40701146 3k Pointer 6
41 |40701152 i DABR Slide Bracket 6
42 140726003 ikl Pin 6
43 40701143 FEfTISCHE Left Tab Knife Slide Bracket 6
44 40701144 i JIHE Righr Tab Knife Slide Bracket 6
45 |40701145 A TR Tab Knife Cover Plate 12
46 |40701147 LA DS Tab Knife Holder 6

40719016 Aiff 7] 10-12MM Left Tab Knife 10-12MM 6

40719018 1) 14-16MM Left Tab Knife 16-16MM 6

40719020 i1 7] 18-20MM Left Tab Knife 18-20MM 6
47 140719027 2271 22-24MM Left Tab Knife 22-24MM 6

40719017 fifa 7] 10-12MM Right Tab Knife 10-12MM 6

40719019 #6)] 14-16MM Right Tab Knife 14-16MM 6

40719021 4] 18-20MM Right Tab Knife 18-20MM 6
48 140719028 F ) 22-24MM Right Tab Knife 22-24MM 6
63 |(W01001 H 5 M4 Washer M4 6
64 |S05064 24T M4*30 Screw M4x30 6
66 40708008 el Set Collar 12




23 el g

N RTHITIL A% F4E B B T4
Group 8 PATCH GUIDE FLAP POCKET MACHINE

17




I\ PTHTigsdE | PATCH GUIDE

5

5

=

NG, CODE A ¢ NAME OF PARTS QT%
1 4073001800 sl Lamp 3
40701126 KB Holder 3
16 1407530033 WSk S BE Holder 3
17 |S05061 24T M4*15 Screw M4x15 3
18 140701041 Je A Clamp 3
19  |S05063 24T M4*25 Screw M4x25 3
20  |S05058 24T M4*10 Screw M4x10 6
21 40701042 HE Support 1
22 40701043 EET I Patch guide holder 1
23 |S05034 25T M5*15 Screw M5x15 2
24 1407530008 R AT IEE Bolt 1
25  |B04017 7k 6001Z Ball bearing 4
40701044 4R Swing arm 1
26 40703023 (RS Sleeve Bearing 1
27 407516003 IEIE M12 Nut M12 1
28  |W01016 A M12 Washer M12 1
31  |N01012 2L} M6 Nut M6 2
32 |S05072 B2ET M6*30 Screw M6x30 1
34 40701045 JH Clamp 1
35 40724002 Hlizk Roll 1
36 [S05072 B2ET M6*30 Screw M6x30 1
37 40730005 LT TR Switch 3
38 40701046 4 Holder 1
39  |wWo01001 A M4 Washer M4 2
40  |S05059 24T M4*12 Screw M4x12 2
41 1407530009 AR Bolt 1
42 40736005 £ H RSk 6mm Ball joint 1
44 40701047 4R Holder 1
45  |W01003 i M6 Washer M6 4
47 40703006 £ Bushing 1
48 40701048 U Plate 1
50 40730019 T 16*80 Cylinder 16x80 2
51  |40736010 AT AE R Flow Control 4
52 |S05071 25T M6*20 Screw M6x20 3
54 140701049 JEHAT Bracket 1
55 140753001000 IEFR AT Bolt and Nut 1
56 40701050 W Pivot Arm 1
57 1407530011 IR Shoulder Bolt 1
58 40701051 XL Pivot Arm 1
59 407516002 MARIREE M10 Cup nut 1
62 140701052 TR Angel Bracket 1
63 |N01011 IERE M8 Nut M8 2
65 140701053 JitR Bracket 1
66 |S05071 BRET M6*20 Screw M6x20 4
67 1407516003 MARIEEE M12 Cup Nut M12 1
68  |S05074 24T M8*20 Screw M8x20 1
70 40708003 v Clamp Bracket 1
71 40701130 atisE Cylinder Holder 1
72 140701131 ik Draw Scahft 1
74 161300006 RIS Switch 1
75 61300007 Ji] 5 Clip 1

1




] 17

Group 9

Pl 4y

PATCH GUIDE ASSEMBLY

FEE H s T 421
FLAP POCKET MACHINE

1

9




Ju. PriigsEA4 PATCH GUIDE ASSEMBLY

r fr = % W NAME OF PARTS i
NO. CODE QTY
1 140701054 XHR Holder 1
2 S08003 I2%] M3*5 Screw M3x5 2
3 N01015 IR EE M4 Nut M4 2
4 1407515002 24T M4*20 Screw M4x20 2
5 S05034 24T M5*15 Screw M5x15 2
6 40727002 ik Spring 2
7 140712008 AR Slide plate (left) 1
8 140712009 AR Slide plate (right) 1
9 1407517002 B2ET M3*6 Screw M3x6 6
10 |407S15003 IRE] M4*25 Screw M4x25 1
11 |\W01001 M4 Washer M4 2
12 407516007 MOIRIZEEE M4 Cup Nut M4 2
13 40701055 JE 8 10-12 Holder 10-12 Left 1
14 140701056 4348 10-12 Holder 10-12 Right 1
15 40701057 TR Patch guide 1

40712010 10mm XUk Double welt 1
40712011 12mm XU Double welt 1
40712012 10mm H0i5 Single welt 1
40712013 12mm Huik ik Single welt 1
40712024 14mm XUkl Double welt 1
40712023 14mm HUI 4 Single welt 1
40712034 16mm F i Single welt 1
40712035 16mm XUk Double welt 1
40712036 18mm HLlik ik Single welt 1
40712037 18mm XUkl Double welt 1
40712030 20mm HLIL Single welt 1
40712031 20mm XU 14 Double welt 1
16 40712038 22mm ik Single welt 1
40712039 22mm XUk Double welt 1
40712040 24mm HLI Single welt 1
40712041 24mm XU 14 Double welt 1
17 |407S17005 25T M2*4 Screw M2x4 2
18 1407517002 IEE] M3*6 Screw M3x6 4
19 |N01002 IR EE M5 Nut M5 2




£ Pk | A T4 BBl IF4E L
Groupl0| GUIDE FOR ZIPPER |FLAP POCKET MACHINE

21




+. FuEg| 535/ GUIDE FOR ZIPPER

R 5 LA NAME OF PARTS A&
NO. CODE QTY
1 40701057 SEFH Patch Guide 1
2 |N01015 2 RF M4 Nut M4 1
3 1407S15003 B2%] M4*25 Screw M4x25 1
4 \W01001 M4 Washer M4 3
5  1407S17004 B2%5T M4*5 Screw M4x5 3
6 40712014 PrEE | S E Zipper guide 1
7 40712015 PrEE | S E Zipper guide 1
8 40712016 B3 h Slide plate (right) 1
9 40712017 g h Slide plate (left) 1
10 40701058 JesCHE Holder (left) 1
11 407517002 B24T M3*6 Screw M3x6 4
12 40701059 VSRR S Holder (right) 1
13 140702009 Hh Shaft 1
14 IN01002 B M5 Nut M5 2
15  1407S15004 12T M4*10 Screw M4x10 1
16  1407S15005 B24T M4*15 Screw M4x15 2
17 40727002 B Spring 2
18  |407S15005 24T M4*15 Screw M4x15 2
19  |S05061 12%5] M4*15 Screw M4x15 1
20 40701060 FHL14MM Holder 14mm 1

40701061 FH16MM Holder 16mm 1
21 |40712014 XU 21 Double weit 1
23 407517002 2] M3*6 Screw M3x6 1
24 407S17005 H2%5T M2*4 Screw M2x4 1
25 140712015 Py | S E Zipper guide 1

22




P48 H Bl T 4L

FLAP POCKET MACHINE

P A sl

ZIPPER FEEDING

_I_.._

Groupll

23



+—. PriifeshEE | ZIPPER FEEDING

75

k5

=}

NG, CODE 4 W NAME OF PARTS QT%
1 40701062 KB Holder 1
2 40701063 X Holder
3 505034 BRAET M5*15 Screw M5x15 2
4 |s05058 24T M4*10 Screw M4x10 1
5 40701064 SR Guide 1
6  |N01013 IERE M3 Nut M3 6
7 40709005 7 Guide 1
8 40709006 BAEAT Control rod 1
9 40705003 i Shaft 2
10 |S05054 24T M3*20 Screw M3x20 2
12 4073002000 WITK Cover 1
14 40701065 TR Guide 1
15  |S05061 24T M4*15 Screw M4x15 1
16 |40708004 il M3 Set Collar M3 2
17 |S05056 24T M3*35 Screw M3x35 2
18 40701066 ik Lever 1
19  |S05066 IRE] M5*6 Screw M5x6 1
20 40702010 i Shaft 1
21 40724003 TR Ball bearing 2
22 40725001 R Roller 1
23 40729003 R "C"Clip 1
24 |407S30012 WRET Screw 1
25  |S05068 24T M5*20 Screw M5x20 2
26 140722003 ] Bushing 1
27 |S08004 125 M4*6 Screw M4x6 1
28 40701067 HLB) LS e Clamp Plate 1
29 |S05035 24T M5*25 Screw M5x25 1
30 40727003 iy Spring 1
31 1407515001 24T M8*15 Screw M8x15 1
32 |w01010 ) M8 Washer M8 1
33 407516004 MG RE M8 Cup Nut M8 1
34 4073300300 Pt BB Zipper Feed Motor 1
35 40733005 1IR3 % Stop 1
36 |\W01009 ) M5 Washer M5 1
37 40701068 E Cover Plate 1
38 40705004 H Pipe 2
40 40701069 ) Cover Plate 1
41 40701070 Jidk Bracket 1
42 40701071 Je A Clamp 1
43 |S05071 24T M6*20 Screw M6x20 2
44 \W01010 ) M8 Washer M8 1
45  |N01011 BT} M8 Nut M8 1
46 40708005 | Nut 1

24




p B BY V) . P42 Hah T4l
Group12|ZIP CUTTING ASSEMBLY |FLAP POCKET MACHINE

25




+ . PRI E [ ZIP CUTTING ASSEMBLY

R fr = A NAME OF PARTS i
NO. CODE QTY
1 40719003 7] Knife 1
2 40728001 B K R Lockwasher 1
3 1407S30013 WRET Screw 1
4 |N01012 W2 EE M6 Nut M6 3
5  |40719004 7] Knife 1
6 WO01009 B M5 Washer M5 2
7 1S05034 12%] M5*15 Screw M5x15 2
8 40701073 T Holder 1
9 40736011 Y RS Gk Fork crown 6mm 1
10 40736012 R Bolt 1
11  |S05072 24T M6*30 Screw M6x30 1
12 |S04023 B2%] M4*50 Screw M4x50 4
13 40730021 KL 20*25 Cylinder 20x25 1
14 40736003 REESk Flow Control 5/4 4
15  |40729004 K& "C"Clip 1
16  |40701074 WA Holder 1
17 407S30014 AR AR Bolt 2
18  |\W01009 M5 Washer M5 1
19 |407S17006 2T M5*20 Screw M5x20 1
20 407S30015 BRET Screw 1
21 140724004 TR SR Ball bearing 2
22 40701075 F Cover Plate 1
23 40730005 NPN 21 T 5% Switch 1
24 140730022 PNP 157K Switch 1
25 140736003 RERSK Fitting 1/8-6 1
26 4073600400  REREK Fitting 5/4 4
27  |S05063 HZET M4*25 Screw M4x25 4
28 40730023 2 JAE ERLH T AR Base Plate 1
29 4073001100 BRI EE R R Selenoit Valve 5/2 2
30 140730024 KL 16*50 Cylinder 16x50 1
31 |40701076 i B Cover Plate 1
32  |S05061 24T M4*15 Screw M4x15 2
33 |N01005 BEEE M4 Nut M4 1
34 \W01003 M6 Washer M6 1
35 IN01012 W2 M6 Nut M6 1
36 40736020 Y RSk Clevis 1
37 140736012 e Bolt 1
39 |S05075 24T M8*30 Screw M8x30 2
40 40701077 AR 1




Groupl3

B A A i3 T
VACUUM WITH PELONFEED

P48 H Bl T 4L
FLAP POCKET MACHINE

27



+=. BEiMEshEE | VACUUM WITH PELONFEED

75

=

=}

NG, CODE A ¢ NAME OF PARTS QT%
1 40701078 [ Plate 1
2 40701079 iR Cover Plate 1
3 407517001 B24T M4*10 Screw M4x10 4
4 40727004 % Spring 1
5 40719005 7] Knife 1
6 407530016 IR Fitting Bolt 1
7 40709011 TR Guide 1
8 40712016 o Cover Plate 1
9 $05053 25T M3*15 Screw M3x15 3
10  |S05051 24T M3*6 Screw M3x6 3
12 407515006 14T M6*60 Screw M6x60 3
15  |40724005 TR Ball bearing 1
22 140702011 Hh Shaft 2
23 40703007 5] Bushing 2
24 140703008 £ Shaft 1
26 140701080 BERY Bracket 2
27  |S05057 W4T M4*6 Screw M4x6 4
28 140702012 Hh Shaft 1
30 40709007 SR Guide 1
31  |40727005 iy Spring 1
32 40712017 R Cover Plate 1
33 |S08004 BRET M4*6 Screw M4x6 1
34 40701081 JIZH Knife holder 1
35  |407S17001 BRET M4*10 Screw M4x10 1
36 40719006 7] Knife 1
37  |S05059 B24T M4*12 Screw M4x12 2
39 40703009 ES3E) Bushing 6
40 40701082 PRI Bearing Bracket 2
43 |407S15003 BRET M4*25 Screw M4x25 1
44 40701083 7 Cylinder Carrier 1
46 |S05061 B24T M4*15 Screw M4x15 2
47 40730025 < il 16*10 Cylinder 16x10 1
49 4073600400 Sk Fitting 5/4 1
50  |40728002 R M3 Spring Washer M3 4
51  |S05055 #24] M3*30 Screw M3x30 4
52 40703010 £ Bushing 1
53 40722004 L Drive Shaft 1
55 40708006 Rl Set Collar 2
56 |40703011 ESYii] Bushing 2
57 40701084 KR Bearing Bracket 1
59 40701085 AR Bearing Bracket 1
61  |40725002 Ui 15 )l Shaft 1
62  |S05065 B24T M4*40 Screw M4x40 2
63 40709008 SR Guide 1
64 140701086 HLE Housing 1
66 1407530017 IR Bolt 1
67 140725003 LES Gear Rack 1
68 |S05052 14T M3*10 Screw M3x10 3
69 40730026 KL 12%25 Cylinder 12x25 1
70 140736010 D4 AIRTEAE S Flow Control 5/4 2
71 40701087 R Cover Plate 1
72 140730027 AL 12%6 Cylinder 12x6 1
75 140702013 Hh Shaft 1
76 4073600400 Bk Fitting 5/4 2
77 |S05064 B24T M4*30 Screw M4x30 4
78 140701088 4 Holder 1

28




J {0
lalf

=
F

A !
ﬁ” ]

| 1
9

)
g Qﬁﬁh

11
b
%_.f -01
anlL L e e 45 B B JFASHL
Group 14 SCROLL FLAP POCKET MACHINE

29




DU, B A [ 2 2% H/ SCROLL

R fr = A NAME OF PARTS i
NO. CODE QTY
1 |S05058 WRET Screw 1
2 |407S16005 R Nut 1
3 140722005 BIKER Clamp Bushing 1
6 40711004 LA Disk 1
7 40702014 Hh Shaft 1
8 40701090 B Holder 1
9  |W01009 R M5 Washer M5 4
10 |S05034 RET Screw 1
11 1407530018 AR Bolt 1
16  |S05068 RET Screw 1
17 40701089 CHER Support 1

30




4% H Bl 4L

FLAP POCKET MACHINE

oA e

GARMENT REMOVER

+1

Group 15

31



+ . HAEE | GARMENT REMOVER

R 5 LA NAME OF PARTS A&

NO. CODE QTY

40730029 JGHLI Photocell 1

40701093 SCHR Holder 1

40701064 AL S 48 Motor Bracket 1

4073502100 ([P AiEe Pulley 1
11 40735023 A5 A1 Belt 1
13 40722008 O JEAZ i Pl O-Ring 2
14 140735024 a4 Roller 2
17 1407S30035 Y Screw 2
19 14073502200  |[AIZEAEES Pulley 1
21 |B04012 ik Ball Bearing 2
22 40701066 AR Bearing 1
25 140702019 h Shaft 1
29 40701091 & A Clamp 1
33 S05071 25T M6*20 Screw M6x20 2
35 40705005 & Tube 1
37 40736003 L Flow Control 1
38 |61910004 IRLNE Tube 1
44 40701092 SEALER Holder 1

32




+ LT, ) 41 P48 H Bl T 4L
Groupl6 VALVES FLAP POCKET MACHINE

33




+75. HEERATE [ VALVES
e s 4 W NAME OF PARTS AR
NO.  CODE QTY
6 |407S12002 VL bR B HRET Fitting 1
8 140736015 ®6~l_/:h'&§'§7[< (1 7p4240) Fitting 2
9 140736009 4L (MB) Fitting 6
10 [S05063 mg%’ﬂ M4*25 Screw 6
11 4073001100 |¥f.30 HH f2 f] Selenoit Valve 4
13 4073003000 $ﬁ?[?ﬁ1ﬁ Base plate 1
14 140736016 6 VEHSL (M5) Air Fitting 4
16 140730031 Eaﬁlﬂﬁﬁiﬁ Cover plate 1
17 4073001300 | X3 H 4 [ Selenoit Valve 5
19 40730032  |XUHEV AR Base plate 1
20 |S05051 25T M3*6 Screw M3x6 2
21 140711005 ‘B4 Chain 1

34




o

+t 1 il B 4% H Bl T4 L
Groupl7 CONTROL PANEL  |FLAP POCKET MACHINE

35




+-+t. ##I5E / CONTROL PANEL

R fr = A NAME OF PARTS i

NO. CODE QTY
40730033 1 5 Control Panel 1
40730044 bl B e Control Panel Box 1
01 40730048 25 51 ot T b 1
02 40701094 JRAEER Bracket 1
03 40701095 B Holder 1
04 |S05072 24T M6*30 Screw M6x30 1
07 \W01001 #BH M4 Washer M4 2
09 |S05064 B24T M4*30 Screw M4x30 2
10 14073004300  |[HE¥EAHZLM: Electrical System 1

36




+N\ HLk T4 42 B BT 4L
Groupl8]  SEWING ASSEMBLY  |FLAP POCKET MACHINE

37




+ )\ HELEM /SEWING ASSEMBLY

R fr = & NAME OF PARTS i
NO. CODE QTY
40701096 e Cover 1
407530019 SCFE Standoff 1
40736004 Sk Fitting 2
40730034 KL 16%10 Cylinder 16x10 1
13 407530023 RET Screw 1
14 140736005 (ERERICER ;SN 6mm Ball Joint 1
40734001 £k 12 Neadle holder 12 1
40734002 £k 14 Neadle holder 14 1
40734003 £ 10 Neadle holder 10 1
40734015 k% 8 Neadle holder8 1
40734018 £ 16 Neadle holder16 1
40734021 £ 18 Neadle holder18 1
40734014 £ 20 Neadle holder20 1
40734024 £t 22 Neadle holder22 1
27 140734027 Bk 24 Neadle holder24 1
29 140701097 AL Center Knife carrier 1
30 140719007 SAWANN Center Knife 1
31 407530024 WRET Screw 2
32 40719008 )] 2 Center Knife 1
33 407S30025 RET Screw 2
34 40719009 HAE Spring 2
40715001 BT h 12 Throat plate 12 1
40715002 EIHR 14 Throat plate 14 1
40715003 £F4R 10 Throat plate 10 1
40715004 BT 8 Throat plate8 1
40715006 £ 16 Throat plate16 1
40715007 £ H 18 Throat plate18 1
40715005 £I4R 20 Throat plate20 1
40715008 BT 22 Throat plate22 1
35 140715009 £ 24 Throat plate24 1
36 112019002 JIRZEEY ] Fixed Knife 2
37  |S05058 I2%] M4*10 Screw M4x10 2
38  |S05052 I2%] M3*10 Screw M3x10 2
42 40701098 s L S 48 Cover plate 2
43 140701099 i FL Yt S 40 Holder 2
44 140730035 e Hth Photocell 2
45  |S05054 I2%] M3*20 Screw M3x20 4
46 407515013 I2E] M3*5 Screw M3x5 2
47  |S05053 24T M3*15 Screw M3x15 4

38




+h JE By S AL1F P85 B 3 F4EHL
Groupl9|  THREAD PICK-UP  |FLAP POCKET MACHINE

39




+iu. BT 4/ / THREAD PICK-UP

R fr = 2 NAME OF PARTS i
NO. CODE QTY
40719011 Je £ 10-12 Thread Catcher 10-12 1
40719015 S 2B 14-16 Thread Catcher 14-16 1
40719023 e 2 H 18-20 Thread Catcher 18-20 1
1 40719026 Je R 22-24 Thread Catcher 22-24 1
2 40702015 Hh Shaft 1
3 \W01002 #5 M3 Washer M3 1
4 |S05052 12%] M3*10 Screw M3x10 1
40719012 171 10-12 Knife 10-12 1
40719024 1171 14-16 Knife 14-16 1
40719022 )71 18-20 Knife 18-20 1
5 40719025 Y)7] 22-24 Knife 22-24 1
6 40703012 B Bushing 2
7 40701100 TR Guide 1
9 40736009 D4 Sk Fitting 5/4 2
10 |S04023 24T M4*50 Screw M4x50 4
11 40730037 S {il. SDA16*25 Cylinder 16x25 1
40712022 PN J 10-12 Spring 10-12 1
40712043 N F 14-16 Spring 14-16 1
40712033 HASEEN J 18-20 Spring 18-20 1
12 40712044 HASEN F 22-24 Spring 22-24 1
40712019 48 10-12 Holder10-12 1
40712025 Y4 14-16 Holder14-16 1
40712032 749 18-20 Holder18-20 1
13 40712042 SIE 22-24 Holder22-24 1
14 140701101 S Guide 1
15 |S05051 12T M3*6 Screw M3x6 2
16  |S05058 B24T M4*10 Screw M4x10 1
40712020 #4%k 10-12 Guard 10-12 1
40712025 4 14-16 Guard 14-16 1
40712032 4% 18-20 Guard 18-20 1
17 40712042 4 22-24 Guard 22-24 1
18 140701102 it Support 1
19 |S05034 I2%] M5*15 Screw M5x15 2

40




=T BRE A 2% P42 H B T4l
Group20 |BOBBIN THREAD MONITOR|FLAP POCKET MACHINE

41




. REKI S / BOBBIN THREAD MONITOR

R ks 4 TR NAME OF PARTS AR
NO. CODE QTY
1 |40701103 XBE Holder 1
2 40730038 IR A% Photocell 1
3 40736014 TkEs Tubin 1
4 407S30026 25T M2*8 Screw M2x8 2
5 40718001 R Bobbin 2
6 140718002 R Bobbin case 2

4 2




19

-
Group2l

141
CENTER KNIFE

P48 H Bl T 4L
FLAP POCKET MACHINE

43




—+—. P JJ4Hf} | CENTER KNIFE

i fr = % W NAME OF PARTS H&
NO. CODE QTY
1 40733004 R TR BB Center Knife Motor 1
2 |407S15011 25T M4*5 Screw M4x6 2
3 40710001 o 5e Eccentric 1
4 140701104 JISCHE Knife holder 1
5 40722006 ] Disk 1
6 |S05034 24T M5*15 Screw M5x15 1
7 40703013 APAES] Bushing 1
8 40727006 G5 Spring 1
9 40702016 4l Shaft 1
10 40736009 D4 Tk Fitting 1
11 40730039 S {il. SDA16*15 Cylinder 16x15 1
12 |S04023 B24T M3*40 Screw M3x40 4
13 140722007 BIKER Bushing 1
14  |40703014 ] Bushing 1
15 40730005 LSBT S Switch 1
16 40709009 THhad Actuator 1
17 40709010 S Guide 1
18 407515007 B24T M6*6 Screw M6x6 1
19  |S04055 24T M3*30 Screw M3x30 4
20 4073004000 /S {iL SDA12*5 Cylinder 12x5 1
21  |S05068 24T M5*20 Screw M5x20 1
22 40705006 Tahas Actuator 1
23 40703015 ESy) Bushing 1
26 40702017 Y Shaft 1
40703016 B Bushing 1

27 40703021 £ Bushing 1
28 140701105 bz Y Plate 1
30 S05075 24T M8*30 Screw M8x30 2
31 40730042 A Bolt 1
32 140701106 B Holder 1
33 |S05062 B2%] M4*20 Screw M4x20 1
34  IN01012 W2 EE M6 Nut M6 1
35 140705007 HEAF Drive Link 1
37 407530027 LY Screw bolt 1
38 140705008 I Lever 1
39 |B03005 RIS A& Ball bearing 1
40 |S05051 25T M3*6 Screw M3x6 1
41  |S05062 B2%5T M4*20 Screw M4x20 4
42 140708009 1 HER Washer 2
43 40708010 IINSRE] Washer 1

4 4




~09

13\{3;,?\“{ 20

:,\_7}\ _,-It. 12 ) Hh_:-‘-‘ ?—12

| 11-;! - | a
2;1 {..-' DZ/‘EM . f-' '11'-’!-

22 = > ] el
= },ﬁ 16" i

III"'-," 18.-'"' III__...-"

5 & 23 17
o S B 4% 5 sh AR L

Group22

CANCELLYING SYSTEM

FLAP POCKET MACHINE

45




. %FHLR 1 CANCELLYING SYSTEM

i fr = % W NAME OF PARTS HE
NO. CODE QTY
1 40701136 iR Cover 1
2 |S05058 25T M4*10 Screw M4x10 6
3 40701137 LS Support 1
4 40736021 AL R Bearing 1
5 |S05059 B24T M4*12 Screw M4x12 2
6 40736009 EREL Fitting 5/4 2
7 |40730034 <L 16*10 Cylinder 16x10 1
8 40736020 Y Bk Pin 6mm 1
9 40701138 TR Cover 1
10  |11702007 NEeNIL Shaft 1
11 11708001 Il 5 il 4 Pl Set collar 3
12 [201S11027 ) Screw 3
13 |11727007 i Spring 2
14 11727008 Gk Spring 2
15 1117515005 4 P8 R4 T Screw 1
16 140701139 XA Holder 1
17  |S05058 25T M4*10 Screw M4x10 2
18 140701140 AR aRZIE T Cover plate 1
19 |40701142 LRSS S Blok 1
20 11712012 MEPNILIES Guide 1
22 40701141 Hth Shim 1

40734004 Jekr e 12 Needle holder left 12 1
40734010 Tkt 8 Needle holder left 8 1
40734006 ZekFJE 10 Needle holder left 10 1
40734008 Jekt 14 Needle holder left 14 1
40734016 JeEJE 16 Needle holder left 16 1
40734019 Jekr e 18 Needle holder left 18 1
40734012 Tk 20 Needle holder left 20 1
40734022 FEERJe 22 Needle holder left 22 1
23 40734025 JekrJe 24 Needle holder left 24 1
24 40734005 k12 Needle holder right 12 1
40734011 1%tk 8 Needle holder right 8 1
40734007 A%k 10 Needle holder right 10 1
40734009 i 14 Needle holder right 14 1
40734017 kK 16 Needle holder right 16 1
40734020 Ak 18 Needle holder right 18 1
40734013 %k 20 Needle holder right 20 1
40734023 HiEtK 22 Needle holder right 22 1
40734026 it 24 Needle holder right 24 1
25 |S08003 BT Screw 2

46




e

"o, | 09—
0 1 13 Dg\;ﬁh_
| 38
T
: i ‘.'J(f",@\ﬂ_ 02
! - B ’*.-""
S w@ﬁ&
\\M,& 01
¥ N3
—t+= i g% H 3 4501
Group23 STACKER FLAP POCKET MACHINE

47




—+ HE B AR AL T4 BBl IF4E L
Group24 STACKER FLAP POCKET MACHINE

48




~Th
Group2b

HEBWIELE
STACKER CONNECTOR ARM

V4% H BT 4R
FLAP POCKET MACHINE

49




i B A A E

R 5 o
CA NAME OF PARTS
NO. CODE QTY
= 4070112700 HES 8L Stacker 1
DY 4070113000 MBS BLLH Stacker 1
T+ 4070113100 HES g5 iE Stacker Connector Arm 1

50




For 5878-388

aT_g g
48_Q 4§ 16 44
e

| . 51
t | ! 3
'g/ B
36 <& L a—39 : ‘V
: ! |
' 53—
378 &

“AN ] Bk & BIEHLA V4% H 3 T4
Group 26| HEAD&TENSION TRIMMER |FLAP POCKET MACHINE

51




N, HLER&BIE L

J¥%5 NO. | f 5 CODE & NAME OF PARTS & QTY
1 12926001 G Dowel pin 1
2 12926002 RELA:E] Positioning  pin 1
3 12912001 THIHR Face plate 1
4 12922001 BgE 125 Rubber cap,12.5 2
5 S04028 IEE] M5X8 Screw,pan M5x8 2
6 12912002 A Rear cover 1
7 S04029 B2ET M5X12 Screw,pan M5x12 7
8 40711008 A Oil Plate 1
9 12422001 BP9 155 Rubber cap,15.5 1
10 S04032 B2ET M5X 14 Screw,pan M5x14 2
19 12922001 MRz 125 Rubber cap,12.5 1
20 12922001 BEegE 125 Rubber cap,12.5 2
22 11237001 5 b Safety label 1
23 S04028 1247 M5X8 Screw,pan M5x8 2
24 12912085 THIHR Face plate 1
25 504029 HEET M5 X 10 Screw,pan M5x10 1
26 12901301 A Motor cover 1
27 S04032 B2ET M5 X 14 Screw,pan M5x14 3
28 12004002 PIERAT () Thread Timing Lever (R) 1
29 12004003 YIZHT (F2) Thread Timing Lever (L) 1
30 120511024 IRET Screw 4,37X12 2
31 120511025 WRET Stopper Screw 4, 76 2
32 12027002 VIR0 Thread Timing Lever Spring 2
33 101811010 25T Screw 3,57X14 2
34 116516004 URET Nut 3,57 2
35 40705009 L es Thread Timing Conn.Rod (R) 1
36 40705010 I AT Thread Timing Conn.Rod (L) 1
37 407530028 Sk ET Stud Screw 4, 37 1
38 407512001 INFH Sk IBET Bolt 4, 76 X7 1
39 12028007 B Plain Washer 4,76 2
40 12004004 % sh I Movable Knife Lever 2
41 12008002 TERLIA Set Collar 2
42 101515002 IRET Set Screw 6, 35 4
43 12004005 ) 148 Movable Knife Bracket 2
44 120811011 25T Screw 3,57X8 4
45 12027003 sk fy Bobbin Thread Holding Spring 2
46 120811012 BT Screw 4
47 12019001 ®ahJ] Movable Knife 2
48 120813002 BT Screw 4, 37 4
49 12019002 [# 5 J] Fixed Knife 2
50 120511014 IRET Stud Screw 2, 38 4
51 40701107 IR Arm positioner 1
52 407516006 S g Rt Nut 1
53 407330029 [vies Screw 1

52




O ————— — — —— ————— — — -

hay o
Group27

V4t B 3 IFERAL
FLAP POCKET MACHINE

LRI & EHFFHLAY
UPPER SHAFT&NEEDLE BAR

53



B s
(—) F#HLF / UPPER SHAFT MACHANISM

= = =
T; fO;E % NAME OF PARTS éi f
1 12902301 I ST Upper shaft ,DD 1
2 112904001 BT v Thread takeup crank 1
3 |B04022 R 600422 Ball bearing,60042Z 1
4  |B10002 ER#7% 6004ZZNR Ball bearing,6004ZZNR 1
5 11626002 EEAT e Crankshaft, NBAR 1
6 12923019 e 6X6L=60 Wick, 6x6 L=60 1
7 11626003 ks Pusher 1
8  |s10017 [i] 52 WEET M6X5 Set screw,socket(ftjM6x5 2
9  [12908001 LB Bobbin winder driving wheel 1
10  |S10018 EWRE] M6X6 Set screw,socket(ft)M6x6 2
11 129S30005 IRET M8 Screw M8 1
12 |S09017 RET M6X 10 Set screw,socket(ft)M6x10 1
13 |1293800100 PREAT S FE D2 Thread takeup sshaft unit 1
14 |1293800400 HRERHT S3L 414 Thread takeup lever assy,s3l 1
15  |11626004 PR AT K P4l 2 Ttakeup slide block assy,2 1
31 12935003 [F]25 Hz 7F Timing belt 1
32 |S10024 RET M6X 10 Set screw,socket(ft)M6x10 2
33 |12912004 PREEATF T4 Thread takeup lever cover 1
34 |S04028 BRE] M5X8 Screw,pan M5x8 2
35  |12912005 By 55 Dust cover 1
36 (1291207900 TEHERR Shelter plate 1
37 12923001 s Felt 1
38 |12912006 JHEHE AR ST R Holder,shelter plate 1
39  |S04028 1247 M5X8 Screw,pan M5x8 1
41 B10009 ERk#H A& 6204ZZNR Ball bearing,6204ZZNR 1
42 |S10018 EWRE] M6X6 Set screw,socket(CP)M6x6 4
43 |12935301 2L 4 UDD 44 Timing pulley assy,U DD 1
44 12411002 %% Fan 1
45  |S04014 W2%] M4 X 35 Screw,pan M4x35 3
46 |W02002 L b Spring washer 3
47  |\W01001 S M4 Washer,plain M4 3
48  |12903301 FP4e Uik Timing pulley flange 1
49 112903302 RE Tiein 1
(=) £F#FHLH / NEEDLE BAR ROCKING MECHANISM
= = =
ﬁ; fo;E 4 i NAME OF PARTS 21 %
4070201900 AT 48, #4414+ | Needle Bar Rock Shaft Assembly | 1
11603003 S EIELES Bush 1
40703019 Wha Bush 1
10 |40703017 e 1 Pin 1
40703018 JEREY 2 Pin 1

54




T #4144 LOWER SHAFT

5% B B T4 AL

et

—_———

TR & BERBL

=T

Group28 |LOWER SHAFT&ROTARY HOOK | FLAP POCKET MACHINE

55



—J\

(—) TFHI¥LK / LOWER SHAFT MECHANISM

ﬁ f fOI;%E % K NAME OF PARTS QT%
1 |12903011 TR LA L Rotary hook base bush,L 1
3 12903012 HERRRL R R Rotary hook base bush,R 1
5 12902010 T Lower shaft 1
8 12903013 s Ball bearing bush 1
9 B10002 B4 6004ZZNR Ball bearing,thrust 6004ZZNR 1
11 |S09017 B2ET M6 10 Set screw,socket(ft)M6x10 1
12 |12935004 254 D 4% Timing pulley assy,D 1
13 |B10001 R4 6204ZZNR Ball bearing,thrust 6204ZZNR 1
14 |S10020 SEMRET M6 X 10 Set screw,socket(ft)M6x10 1

() JERPLMA 1 ROTARY HOOK MECHANISM
1 12918301 YL (K) Rotary hook base(L) 1
3 12903007 TERR A U Rotary hook shaft bush 2
5 11624004 TRE R Needle bearing 2
6 11629004 1)) Bl Retaining ring 2
7 12903008 BERE D Rotary hook shaft bush 2
8 12905013 O BT Opener link 2
9 12905014 Ir LR T Opener lever 2
10 |12902009 I ER AL TERT Shaft,Olink 2
64 12928008 1 #4JE S4.76 Washer,plain S 4.76 2
11 NO01017 INFIERE M5 Nut 1 M5 2
12 |12926009 P AL S Olever shaft 2
15 11612014 Paxseal Opener 2
16 201S11009 14T SM3.57X8 Bolt,socket SM3.57x8 2
17 12912024 TR 5 L Rotary hook base cover,L 2
18 S04037 2% M3 X6 Screw,pan M3x6 8
19 112925003 Y I PN Spiral gear 2
22 12925004 IRTE A HE (/) Pinion gear 2
23 |S08005 IHET M6 Set screw, (ft)M6 6
25 1291202500 AT UL Felt UL assy 1
26 |S04035 BRET M4 X6 Screw,pan M4x6 2
30  [12912027 Y Felt support 2
42 ]12918302 RILCH) Rotary hook base(R) 1
43 12912028 TEARIE A FE R Rotary hook base cover,R 1
44 12928010 # Specer 1
45 112912054 HEIZE UR Felt support UR 1
48 |12912031 AR L3 5 FL Rotary hook base cover,FL 1
49  |12912032 WM FEPE TS FR Rotary hook base cover,FR 1
50 129S30011 W4T M4 X 12 Screw, M4x12 4
56 12912033 PR NeedIw upper positioning plate 2
57  |12910004 VR Needlw upper positioning shaft 2
60 11618001 N Bobbin 2
61  |12918022 FRLa 3 Bobbin Spring 2
62 1291801400 TERR AT Rotary hook assy 2
63 12918011 BOE Bobbin case assy 2

56




S48 B 3 F 48P

g7 AL

I

I

1
_@

=T

Group29| LUBRICATE MECHANISM |FLAP POCKET MACHINE

57



—+Ju. JEIE ML/ LUBRICATE MECHANISM

ﬁi EFO?E % W NAME OF PARTS ?r%
1 12911004 THEELL Oil tank assy 1
4 129530009 i 8.6 QOil feeding pipe,8.6 3
5  |S05079 124 M8 X 12 Bolt,socket M8x12 1
6 112936002 Sk Oil terminal 1
7 12921006 4t e e L=135 Oil tube,L=135 1
8  |12923009 T Felt 2
9 S04028 24T M5X 8 Screw,pan M5x8 1
10 |12922001 7 9E 125 Rubber cap,12.5 3
12 |1292301100 IIEIRATRCE Felt assy 1
13 |12923019 ik 6X6 L=1100 Wick, 6x6 L=1100 1
14 |12921006 W L=400 Oil tube,L=400 1
15 |12912035 MHEEVIRE Y Felt support 1
16 11211005 FEL 432 1.9X80 Fastening band 1.9x80 2
17 41222006 ¥ 3E 8 Rubber cap,8 1
18 [12922013 O JE [ P38 O ring P38 1
19 |12921003 Y Je g L=210 Oil tube,L=210 1
20 |12923019 2k L=400 Wick,L=400 1
21 |129S30016 BEHE (7 4B )M5 X 10DB  |Screw, pan(S/P washer)M5x10 2
22 |12901007 WA L Oil block,L 1
23 129520004 TH R B A Oil adjusting screw 2
24 001004 O JE e P4 O ring P4 2
25 |12936003 TR 2.5 Oil feeding pipe,2.5 4
26 |12901008 A Oil block,R 1
27 S04038 24T M6X 10 Screw,pan M6x10 3
30 (12922008 TERR P E A Rotary hook shaft felt 2
31 |12923012 T Felt 2
32 |12927020 T Tube clip 2
33 |12922016 ¥R 9 6.3 Rubber cap,6.3 2
34 |12922009 ¥ 3E 4.2 Rubber cap,4.2 2
40  |12911005 L Subtank assy 1
41 |12922010 TR Valve packing 1
44 |20123021 ek L=1250 Wick,L=1250 1
45 |129S30017 ZHE: Gl 3 J8]) M4 X 8DA Screw,pan(S/P washer)M4x8 2
46 |12912036 FIl B 225 28 A Subtank setting plate,A 1
47 12912037 RIS B Subtank setting plate,B 1
49 |12921003 YeJe e L=242 Oil tube,L=242 1
50  |12912038 Tk Tube clip 5
51 |12911006 THE [ E Tube support 1
52 |12928011 TERR & D B Rotary hook base D packing 2
53  |S04039 12%] M4 X 16 Screw,pan M4x16 5
55 [12912039 I R4S Felt support 1
56 S04030 B2AT M5 X6 Screw,pan M5x6 1
58  |12923018 2k 4X4 1L=350 Wick,4x4 L=350 1
59  |12911007 s Oil cover 1
60  |12912040 A R4 Tube support,A 1

58




=+ it 4R FE R LK | S48 B 3 IF A8
Group30| THREAD MECHANISM FLAP POCKET MACHINE

59




ek LR | THREAD MECHANISM

=

E=N

N CODE A NAME OF PARTS QT%
1 1291300300 MOk iA 4t 3 Upper Thread Tension Assy, 3 1
2 12927008 L Tension Spring, L 2
3 12912043 TG A Tension Plate Assy 1
4 12926010 2 J Tension Stud 1
5 12927010 P L Thread Takeup Spring,L 1
6 1291300500 F 41 Guide Assy, T/Takeup Spring 2
8 12927011 R Thread Takeup Spring,R 1
9 12903014 LSS Collar 1
10 |12908006 TE A7 ] Stopper Support 1
12 129515006 WRET M3.5 Set screw,(cp)M3.5 1
13 |129S11008 [i] s WA Spring guide set screw 1
14 |12913006 YT e Adujusting thumb 1
15 |129S15006 BE] M3.5 Set screw,(cp)M3.5 1
16 |12903015 e Collar 1
17 |129530018 £ R R Tension nut 1
18 (12912044 5if 5 FRLAST Stopper 1
19 129517004 BRET M3.5X6 Screw,flat M3.5x6 1
20  |12912084 ENLIZE] M3.5 Nut,whirlstop M3.5 1
21 |12912045 FRA AR Stopper 1
22 129S30026 B2ET M3.5X5 Screw,pan M3.5x5 1
23 112913007 KA Disc, tension 4
24 112913008 LA Tension disc presser 2
25  |12911008 A L 2 Wacher 2
26 |129530019 TR Tension nut 2
27 12928013 N Thread guide disc 4
28 [12927012 NRE T A Pretension spring,A 2
29 129530012 P35 SN Tension nut 2

30  |12913009 FALER Tension releade plate 1
32 [12927013 [INCT 5 Treleadw spring 1
33 129530020 BZ%T M3.5 Shoulder screw,M3.5 2
34 |12926011 MAesy L Tension release pin,L 1
35 12926012 A R Tension release pin,R 1
36 12912046 Z£Sm U Thread guide,U:arm 1
37 129517004 124T M3.5X6 Screw,flat M3.5%6 2
38 12912047 2RI Thread quantity adjust 1
40 12912048 Z£FmM D Thread guide,D:arm 1
41 |11623022 o 2R Felt 1
43 12913010 —IR& ) Thread retainer 2
44 |S10019 IRE] M6X 6 Set screw,socket(ft)M6x6 2
45  |12902011 Tt Bar,tension release 1
46 |12912049 M M Thread guide,M:arm 1

60




148 B 3 T4
FLAP POCKET MACHINE

SN

<|_‘_.

Group31|BOBBIN WINDER MECHANIS

—_—
—_—

6 1



=, 2k H1#y / BOBBIN WINDER MECHANISM

g

=

E=N

N CODE LA NAME OF PARTS QT%
1 |12931005 HEIRA G Bobbin Winder Unit 1
2 H05012 48 E4 Retaining Ring,E4 1
3 1290100500 T S R PR A A BWinder Shaft Support Assy 1
4 |12902012 Eea | Bobbin Winder Shaft 1
5  |001008 O JE[& P9 O Ring,P9 1
6 12928021 T S6 \Washer,Plain S6 1
7 12935005 Gk Bobbin Winder Wheel 1
8 S09019 WRET M5 X5 Set Screw,Socker(FT)M5x5 2
9 12922014 B H P 29 Rubber Ring,29 1
10 1291000600 R AIMF AL Bobbin Presser Cam Assy 1
11 [12910007 B hJe e Bobbin Presser Cam 1
12 |12902013 et Bobbin Winder Arm Shaft 1
13 S09019 WRET M5 X5 Set Screw,Socker(FT)M5x5 1
14 |H05012 ke E4 Retaining Ring,E4 1
15 12928021 S8 S6 \Washer,Plain S6 2
16 12904005 RO R AR Bobbin Presser Arm 1
17 S04040 HEET M4 X 12 Screw,Pan M4x12 1
18 12912050 R Bobbin Presser 1
19 1129511007 24T M4 X5 Screw,M4x5 1
20 |12911009 FR U Bobbin Support 1
21 |12912051 BERFLAT Bobbin Winder Lever 1
22 |12927014 ik Spring 1
23 |12927015 L Bobbin Winder Base Spring 1
24 12922015 O Bt O Ring,SS5 1
25 129511006 TENBET Bobbin Winder Fixed Screw 3
26 112919001 7] Knife 1
27 |S04030 24T M5X6 Screw,Pan M5x6 1
28 |1291301100 LA It Bobbin Winder Tension Assy 1
29 |12913007 JE A Disc, Tension 2
30  [12927016 Je L Tension Spring 1
31 129530013 JE £RMERE Tension Nut 1
32 |12928014 -3 \Washer 1
33 S09019 WRET M5 X5 Set Screw,Socker(FT)M5x5 1

6 2




==
Group32

B Je A

ACCESSORIES

42 H BT 4L
FLAP POCKET MACHINE

6 3




=+, WEHA: /| ACCESSORIES

s fr % i NAME OF PARTS A&
NO. CODE QTY
1 40719016 fif ] Knife 10-12 2
2 40719017 FifhJ) Knife 10-12 2
3 40719007 Hi ] Center Knife 4
4 40712010 BB 14 Double weit 1
5 140718001 7N Bobbin 4
6 4073100600 NN AR T AL Hwxagonal Wrench 1
7 10131002 — MR T Screw Driver 1
8 10131005 + MRz ) Screw Driver 1
9 20131051 BT Forceps 1
10 40717001 HLE! Needle 10
11 61700003 PREG 22 Fuse 2
12 20131038 /N A Oiler Assy 1
13 11631009 TH 7 Oil tank 1
14 40731001 sl Foot Holder 5
15 40731003 PERE User Manual 1
16 40731002 L2y RO Package 1
17 40721001 Ly = Tube 1
18 |1013100700  |ZkZE4ifF Spool Rest Rod Assembly 1

6 4




